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MODEL NO. 4101R

ITEM PART NO. DESCRIPTION QTY NOTE
001 265226-3 Hatlapú peremes csavar M6x17 (   1
002 224081-2 Külso illesztoperem 36 4101RH/   1
003 224080-4 Belso illesztoperem 36 4101RH/   1
004 213255-0 O-gyuru 4100NB/4101RH   1
005 285815-8 Golyóscsapágy-gyuru 19-33 4100   1
006 321197-5 Tengely 4100NB/4101RH   1
007 254001-2 Ék 4 254001-2*   1
008 925146-0 Állórész rögzito   hatlapfeju   4
009 150179-8 Furészlap-ház, komplett 4101R   1
010 911123-8 Trapézfeju csavar M4x14 911123   1
011 153409-6 Cso 4101/4101RH   1
012 410910-7 Vízzáró burkolat (B) 4100R/410   1
013 911203-0 Trapézfeju csavar M5x8 911203-   1
014 150926-7 Fogaskerékház, komplett 4101RH   1

INC. 15
015 213407-3 O-gyuru 26 41NB/SR16/HR2000/41   1
016 343289-0 Légterelo lap 4100NB   1
017 423155-8 Gumi tömítés 4100R/4101RH   1
018 414074-9 Vízzáró burkolat (A) 4100R/410   1
019 163282-6 Szorító gyuru 90 4107R/4101RH   1
020 911258-5 Trapézfeju csavar M5x35 911258   1
022 212004-2 Tugörgos csapágy 810 9030/HR35   1
023 221777-6 Fogaskerék 41 4100NB 4100R   1
024 961052-5 Seeger-gyuru S-12 961052-5   1
025 856778-1 NAME PLATE 4101R   1
026 911148-2 Trapézfeju csavar M4x25 911148   4
027 911263-2 Trapézfeju csavar M5x40 911263   2
028 159183-4 Motorház 4100NB   1

INC. 46
029 211129-9 Golyóscsapágy 6201DDW 211129-9   1
030 520039-2 Állórész 220V 4100NB/4100R/410   1
031 213262-3 O-gyuru 18 4101R/4101RH   1
032 253192-6 Lapos Alátét 14 253192-6   1
033 211033-2 Golyóscsapágy 608LB 211033-2   1
034 681613-2 Szigetelo alátét 1125/HR1800/S   1
035 516088-5 Forgórész 220V 4100NB   1 220V

INC. 33,34,36-38
036 241520-7 FAN 68   1
037 253741-9 Lapos Alátét 9 4100NB/4101R   1
038 210042-8 #Golyóscsapágy 629LLB   1
039 221776-8 Fogaskerék 19 4100NB 4100R   1
040 961004-6 Seeger-gyuru S-8 961004-6   1
041 254002-0 Ék 3 92400B/9030/9503BH/HR3   1
042 252623-2 Szárnyas anya M6 4101R/4101RH   1
043 942151-2 Rugós alátét 6 942151-2*   1
044 941151-9 Lapos Alátét 6 941151-9*   1
045 168216-4 Alaplemez 4101R/4101RH   1
046 263002-9 Gumi csapszeg 4 263002-9   1
047 911285-2 Trapézfeju csavar M5x60   2
048 911133-5 Trapézfeju csavar M4x18 911133   2
049 687052-4 Kábel-feszültségmentesíto 6870   1
050 414741-6 HANDLE COVER   1
051 682516-3 Kábelvédo 9,3-85   1
052 665918-8 POWER SUPPLY CORD 1.0-2-2.5   1 115V
053 421329-5 Gumi porvédo sapka kapcsolóhoz   1
054 651236-0 #Kapcsoló C2M-M1T 3620*   1
055 194547-5 Szénkefe CB253   1
056 643750-0 Szénkefetartó-sapka 643750-0*   2
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057 645200-1 Zajszuro kondenzátor 645200-1*   1
058 251886-7 Szárnyas csavar M6x10   1
059 942151-2 Rugós alátét 6 942151-2*   1
060 251919-8 Négylapú fejescsavar M6x20 410   1
061 951219-3 Hasított Csapszeg 6-32 4100NB/   1
401 421835-0 PLUG  new   1
402 412010-9 Vinil víztömlo 5x7x5000 mm 410   1
403 781011-1 WRENCH 22   1
404 782209-3 SOCKET WRENCH  9   1
500 134589-7 PIPE ASS'Y   1

INC. 11,401,402
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